

CARDIC RANGE

amiodarone HCl	100mg, 200mg	Tablets
Amlodipine Besilate	5mg, 10 mg	Tablets
Atenolol	50mg, 100 mg	Tablets
Captopril	25mg, 50 mg	Tablets
Carvedilol	6.25mg, 12.5 mg, 25 mg	Tablets
Diltiazem Hydrochloride	30mg, 60 mg	Tablets
Enalapri lMeleate	5mg, 10 mg, 20 mg	Tablets
Hydralazine	25mg	Tablets
Lisinopril	5mg, 10 mg	Tablets
Losartan Potassium	50mg, 100 mg	Tablets
Metoprolol Tartrate	50mg, 100 mg	Tablets
Nifedipine Extended Release	20mg, 30 mg	Tablets
Nifedipine	10 mg ,20 mg, 30 mg	Tablets
Amlodipine+ Losartan	5 mg + 50 mg	Tablets
Prazosin Hydrochloride	1 mg	Tablets
Ramipril	10mg	Tablets
Propranolol Hydrochloride	40mg	Tablets
Clopidogrel	75mg	Tablets
Acetazolamide	250mg	Tablets
Amiloride HCl	5mg	Tablets
Hydrochlorothiazide	25mg, 50 mg	Tablets
Spironolactone	25mg, 50 mg, 100 mg	Tablets
Valsartan	80mg, 160 mg	Tablets
Atorvastatin	20mg, 40 mg	Tablets
Rosuvastatin	20mg, 40 mg	Tablets
Simvastatin	10mg, 20 mg, 40 mg	Tablets
Warfarin Sodium	0.5mg , 1mg, 3 mg, 5 mg	Tablets
Isosorbide Mono Nitrate	10 mg, 20 mg 30 mg, 40 mg	Tablets
Nebivolol	2.5mg, 5 mg	Tablets
Telmisartan	20 mg	Tablets
Frusemide	20 mg	Tablets
Olmesartan	20 mg	Tablets
Losartan + hydroxychlorthiazide	50 mg +12.5 mg	Tablets
Fenofibrate	200 mg	Tablets

ERECTILE DYSFUNCTION AGENT

Tadalafil	5mg, 10mg, 20mg	Tablets
Dapoxetine	30mg, 60mg, 90mg	Tablets
Sildenafil	25mg, 50mg, 100mg	Tablets
Sildenafil Dapoxetine Tablets	100 mg+60 mg	Tablets
Sildenafil Citrate	100mg	Sublingual Tablets
Sildenafil Citrate	100mg	Tablets(Chewable)
Tadalafil Tablets	20mg	Chewable Tab
Tadalafil Hcl Dapoxetine	20mg+60mg	Tablets
Vardenafil	5 mg	Tablets
Avanafil	50 mg, 100 mg	Tablets
Sildenafil	10 mg	Oral jelly
MODAFINIL	200 MG	Tablets
Vardenafil	10 mg	Oral jelly

CNS DRUGS

Amitriptyline	25mg	Tablets
Gastro Resistant Sodium Valproate	100mg, 200mg	Tablets
Pregabalin	75mg, 150mg	Capsules
Sumatriptan	50mg,100mg	Tablets
Quetiapine Fumarate	25 mg, 50 mg, 100 mg	Tablets
Piracetam	100 mg, 200 mg, 400 mg	Tablets
Piracetam	200 mg/ml, 500 mg/5 ml	Syrup
Levodopa Carbidopa	275 mg	Tablets
Risperidone	2 mg	Tablets
Lithium Carbonate	300 mg	Tablets
Gabapentin	150mg, 300 mg	Capsule

ANTITUBERCULOSIS DRUGS

Isoniazide	50, mg, 100 mg, 150 mg 300mg	Tablets
Rifampicin	150 mg, 300 mg, 450 mg, 600 mg	Capsules
Rifampicin, Isoniazid Ethambutol Tablets	150+ 75+ 275	Tablets
Rifampicin, Isoniazid, Pyrazinamide Ethambutol	150+ 75+ 400+275	Tablets
Rifampicin, Isoniazid and Pyrazinamide Dispersible	150+ 75+ 400 ,60+30+150	Tablets

TOPICAL USE

Betamethasone Valerate Cream	1%, 15gm	Cream
Clobetasol Propionate Ointment BP	0.05%, 15 gm	Ointment
Povidone- iodine ointment	5 %w/v, 15gm	Ointment

Silver Sulphadiazine Ointment	1% w/v, 15gm	Ointment
ANTIMALERIAL DRUGS		
Amodiaquine Oral Suspension	50mg / 5ml	Suspension
Artemether Lumefantrine	20mg+120mg/5ml	Syrup
Artemether Lumefantrine	20mg+120mg	Tablets
Artemether Lumefantrine	40mg + 240mg	Tablets
Artemether Lumefantrine	60mg + 360mg	Tablets
Artemether Lumefantrine	80mg+480mg	Tablets
Chloroquine Phosphate	250mg	Tablets
Hydroxychloroquine	200mg	Tablets
Mefloquine Hydrochloride	250mg	Tablets
Mepacrine Hydrochloride Tablets	50mg, 100 mg	Tablets
Quinine Sulphate Tablets	300mg	Tablets
Proguanil Hydrochloride Tablets	100mg	Tablets
Atovaquone + Proguanil Tablets	25mg+100mg	Tablets
Primaquine	2.5 mg, 5 mg	Tablets
Pyronaridine+ Artesunate	180 mg + 60 mg, 60 mg + 20 mg	Tablets
ANTI-HISTAMINE DRUGS		
Cetirizine Dihydrochloride	5mg, 10 mg	Tablets
Cinnarizine	25mg	Tablets
Loratadine Tablets	40mg	Tablets
Cyproheptadine Hydrochloride	2mg/5ml	Syrup
Cimetidine Tablets	200 mg, 400 mg	Tablets
Ranitidine Tablets	150mg , 300 mg	Tablets
Levocetirizine	5 mg	Tablets
Levocetirizine+ Montelukast	5mg + 10mg	Tablets
Hydroxychloroquine	200mg	Tablets
Mefloquine Hydrochloride	250mg	Tablets
Mepacrine Hydrochloride Tablets	50mg, 100 mg	Tablets
Quinine Sulphate Tablets	300mg	Tablets
Proguanil Hydrochloride Tablets	100mg	Tablets
Atovaquone + Proguanil Tablets	25mg+100mg	Tablets
Primaquine	2.5 mg, 5 mg	Tablets
Pyronaridine+ Artesunate	180 mg + 60 mg, 60 mg + 20 mg	Tablets
GIT AGENT		
Esomeprazole Magnesium	20mg, 40mg	Tablets
Gastro - Resistant Omeprazole	20mg	Capsules
Gastro - Resistant Omeprazole	10mg, 20 mg	Tablets

Misoprostol	100mcg, 200 mcg	Tablets
Pantoprazole Sodium	40mg	Tablets
Propantheline	15mg	Tablets
Rabeprazole Sodium	10mg, 20mg	Tablets
Dexrabeprazole	10 mg	Tablets
Bisacodyl	5mg, 10mg	Tablets
Magnesium Hydroxide and Aluminium Hydroxide	240mg / 5ml	Oral Suspension
Magnesium Hydroxide, Aluminium Hydroxide and Simethicone tablets	250mg+250mg+ 50mg	Tablets
Metoclopramide	10mg	Tablets
Ondansetron	4mg	Tablets
Domperidone	10mg	Tablets
Hyoscine Butylbromide	10mg	Tablets
Racedrotril	10mg	Sachet
ANTIFUNGAL CREAM		
Clotrimazole	1% w/w, 2% w/w	Creams
Mometasone	0.1% w/w	Creams
Ketoconazole	2% w/w	Creams
Miconazole	2% w/w	Creams
Hydrocortisone	1% w/w	Creams
Griseofulvin	5% w/w	Creams
Clotrimazole, Betamethasone Neomycin	0.025%, 1%, 0.1% w/w	Creams
Beclomethasone, Clotrimazole Gentamicin	0.025%,1%, 0.1% w/w	Creams
Clobetasol Propionate Neomycin Sulfate	0.05%, 0.5% w/w	Creams
Silver sulphadiazine and chlorhexidine	1%, 0.2% w/w	Creams
Dexrabeprazole	10 mg	Tablets
Bisacodyl	5mg, 10mg	Tablets
Magnesium Hydroxide and Aluminium Hydroxide	240mg / 5ml	Oral Suspension
Magnesium Hydroxide, Aluminium Hydroxide and Simethicone tablets	250mg+250mg+ 50mg	Tablets
Metoclopramide	10mg	Tablets
Ondansetron	4mg	Tablets
Domperidone	10mg	Tablets
Hyoscine Butylbromide	10mg	Tablets

Racedrotril	10mg	Sachet
POWDERS		
Neomycin bacitracin sulphacetamide powder	3400 IU + 5000 IU + 400 IU	Powder
Neomycin polymixin B sulfates Bacitracin zinc powder	3400 IU + 5000 IU + 400 IU	Powder
Dexrabeprazole	10 mg	Tablets
Bisacodyl	5mg, 10mg	Tablets
Magnesium Hydroxide and Aluminium Hydroxide	240mg / 5ml	Oral Suspension
Magnesium Hydroxide, Aluminium Hydroxide and Simethicone tablets	250mg+250mg+ 50mg	Tablets
Metoclopramide	10mg	Tablets
Ondansetron	4mg	Tablets
Domperidone	10mg	Tablets
Hyoscine Butylbromide	10mg	Tablets
Racedrotril	10mg	Sachet
ANTIFUNGAL ORALS		
Fluconazole	50 mg, 150mg, 200 mg	Capsules
Ketoconazole	200mg	Tablets
Nystatin Oral Suspension	100000 IU/ml	Suspension
Secnidazole	500 mg	Tablets
Acenocoumarol	1mg, 2 mg	Tablets
Griseofulvin	250 mg, 500 mg	Tablets
Itraconazole	100 mg, 200 mg	Capsules
OTHER ANTI FUNGAL		
Clotrimazole Pessaries	100mg	Tablets
Clotrimazole Vaginal	500mg	Tablets
Nystatin Vaginal	100000IU	Tablets
ANTIDIABETIC DRUGS		
Gliclazide	60mg	Modified Release Tablets
Glipizide	5mg	Tablets
Metformin Hydrochloride	850mg	Sustained release tablets
Metformin Tablets	500mg, 850mg,1000mg	Tablets
Gliclazide+ Metformin	80mg + 500 mg	Tablets
Glimeperide+ Metformin	2 mg + 500 mg	Tablets
Glibendamide	5 mg	Tablets
BETA-LACTUM ANTIBIOTIC		

Amoxicillin and Potassium Clavulanate	625mg	Tablets
Amoxicillin	250mg,500mg	Capsules
Amoxicillin	125mg, 250mg	Tablets
Amoxicillin Oral Suspension	125mg	Suspension
Amoxicillin Oral Suspension	250mg / 5ml	Suspension
Ampicillin	250mg, 500mg	Capsules
Ampicillin Cloxacillin	250mg + 250mg	Capsules
Ampicillin	125mg	Dispersible Tablets
Ampicillin Oral Suspension	125mg/5ml	Oral Suspension
Flucloxacillin	250 mg, 500 mg	Capsules
CEPHALOSPORIN ANTIBIOTICS		
Cefaclor	250mg	Tablets
Cefadroxil	500mg	Capsules
Cefalexin	250mg,500mg	Capsules
Cefalexin	125mg, 250mg	Dispersible Tablets
Cefalexin	125mg/5ml	Dry Syrup
Cefixime	100mg,200mg	Tablets
Cefpodoxime Proxetil	100mg	Dispersible Tablets
Cefpodoxime Proxetil	100mg/5ml	Dry Syrup
CefpodoximeProxetil	100mg, 200mg	Tablets
Cefuroxime Axetil	250mg, 500 mg	Tablets
Cefuroxime Axetil	125 mg/ 5ml	Dry Syrup
ANTI-INTACTIVE		
Azithromycin	250mg, 500 mg	Tablets
Clarithromycin	250mg, 500 mg	Tablets
Erythromycin Ethyl Succinate	125mg/5ml	Oral Suspension
Erythromycin Stearate	125mg / 5ml	Oral Suspension
Erythromycin Stearate	250mg, 500 mg	Tablets
Clindamycin Hydrochloride	150mg, 300 mg	Capsules
Ciprofloxacin	250mg, 500mg	Tablets
Levofloxacin	250mg , 500 mg, 750 mg	Tablets
Nalidixic Acid	500mg	Tablets
Norfloxacin	200mg, 400mg	Tablets
Ofloxacin	200mg, 400mg	Tablets
Paediatric Co-Trimoxazole Oral Suspension	240mg / 5ml	Oral Suspension

Paediatric Co-Trimoxazole Oral Suspension	240mg, 480mg	Tablets
Chloramphenicol	500mg	Tablets
Metronidazole Diloxanide Furoate	250mg + 500mg	Tablets
Metronidazole	125mg/5ml	Oral Suspension
Metronidazole	250mg, 500 mg	Tablets
Ivermectin	3 mg, 6 mg, 12 mg	Tablets
Rifaxamin	400 mg	Tablets
Linezolid	600 mg	Tablets
Norfloxacin + Tinidazole	400 + 600 mg	Tablets
ANALGESIC		
Celecoxib	100mg, 200 mg	Capsules
Diclofenac Gel	1% w/w	Gel
Slow Diclofenac Tablets	50mg, 100 mg	Tablets
Diclofenac Paracetamol	50mg + 500mg	Tablets
Ibuprofen	200mg, 400mg	Tablets
Paediatric Paracetamol Oral Solution	125mg/5ml	Oral Solution
Piroxicam	20mg	Capsules
Tramadol	50mg, 100mg	Capsules
Tramadol	100mg, 200mg, 300 mg	Tablets
Ambroxol Hydrochloride	30mg	Tablets
Carbocisteine	500mg	Capsules
Carbocisteine	2% w/v, 5% w/v	Syrup
Serratiopeptidase	5 mg, 10 mg	Tablets
Chlorzoxazone, Ibuprofen Paracetamol	250 mg, 400 mg, 325 mg	Tablets
Thiocolchicoside	8 mg	Capsules
Etodolac	400 mg	Tablets
Promethazine	5 mg, 25 mg	Tablets
Naproxen	250 mg, 500 mg	Tablets
Betahistine	8 mg, 16 mg	Tablets
Hydrocortisone Tablets	5mg, 10 mg, 20 mg	Tablets
BENIGN PROSTATE HYPERPLASIA		
Finasteride	1 mg, 5 mg	Tablets
Flutamide	250mg	Tablets
Tamsulosin Hydrochloride (Modified Release) Finasteride	0.4 mg + 5 mg	Tablets
Tamsulosin Hydrochloride (Modified Release) Dutasteride	0.4 mg + 0.5 mg	Tablets

ANTI OBESITY

Orlistat 60mg Capsules

THYROID REGULATORS

Levothyroxine 25 mcg Tablets

Levothyroxine 50 mcg Tablets

Levothyroxine 100 mcg Tablets

BONE MODIFYING AGENT

Alendronate 5 mg, 10 mg, 35 mg, 70 mg Tablets

Calcium Cholecalciferol All strength Tablets

Vitamin D3 60000 IU Granules/Sachets

Vitamin D3 400 IU/ml Drops

RESPIRATORY

Xylometazoline 0.10% Nasal Drops BP

Trifluoperazine Trihexyphenidyl 2.5 mg+2 mg Tablets

Theophylline 200 mg, 400 mg Tablets

Montelukast 4 mg, 5 mg Tablets

Salbutamol 2 mg/5 ml Syrup

Etophylline Theophylline 23 mg + 77 mg/5 ml Syrup

Terbutaline 2.5 mg Tablets

Terbutaline Sulphate, Ambroxol, Guaiphenesin and Menthol 1.5 mg +15mg+ 50 mg + 1 mg Syrup

Bromhexine Hydrochloride 8 mg Tablets

Bromhexine Hydrochloride 2 mg/4 mg/5 ml Syrup

Methyl Prednisolone 4 mg, 8 mg Tablet

ONCOLOGY

Abiraterone tablets 250 mg Tablets

Deferasirox dispersible tablets 100 mg, 250 mg, 400 mg, 500 mg Dispersible Tablets

Aprepitant 80 mg 125 mg Capsules

IMMUNOSUPPRESSIVE

Mycophenolate sodium 360 mg Tablets

Tacrolimus 0.5 mg, 1 mg, 2 mg Capsules

Cyclosporin 25 mg, 50 mg, 100 mg Capsules

Azathioprine 50 mg, 20 mg, 10 mg Capsules

Leflunomide 10 mg Tablets

ANTI-VIRALS /HIV

Abacavir + Lamivudine 60 mg +30 mg Tablets

Acyclovir 400 mg Tablets

Atazanavir 300 mg Capsules

Lamivudine + Zidovudine 150 mg + 300 mg Tablets

Nevirapine 200 mg +Tenofovir Disoproxil Fumarate 300 mg +Lamivudine 300 mg	200 mg +300 mg + 300 mg	Tablets
Nevirapine	200 mg	Tablets
Nevirapine Dispersible tablet	50 mg	Tablets
Tenofovir Disoproxil Fumarate + Lamivudine Tablet	300 mg + 300 mg	Tablets
Zidovudine + Lamivudine + Nevirapine	300 mg + 150 mg + 200 mg	Tablets
Zidovudine + Lamivudine + Nevirapine Dispersible Tablet	60 mg + 30 mg +50 mg	Tablets
Abacavir	300mg	Tablets
Ritonavir	100 mg	Tablets
Atazanavir and Ritonavir	300 mg+ 100 mg	Tablets/Capsules
OTHERS		
Mifepristone 200 mg + Misoprostol 200 mcg	200 mg+ 200 mcg	Kit
fluconazole 150 mg, azithromycin 1 gm, secnidazole 1 g two tablets	150 mg+1 gm+1 g(2 Tab)	Kit
Lansoprazole 30mg caps, Tinidazole tablets 500 mg, Clarithromycin tablets USP 500 mg	30mg(2 Tab)+500mg(2 Tab)+500mg(2 Tab)	Kit
Amoxicillin tablets 1000 mg, Clarithromycin tablets 500 mg, Esomeprazole tablet 20 mg		Kit

LVP, WFI AND RESPULES

FLUID, NUTRIENT AND ELECTROLYTES REPLENISHER

MOLECULE NAME	VOLUME
Dextrose 5% injection	500 ml
Dextrose 10% injection	500 ml
Dextrose 25% injection	100 ml
DNS - Sodium chloride 0.9% Dextrose 5% injection	500 ml
0.45% DNS - Sodium chloride 0.45% and Dextrose 5% injection	500 ml
NS - Sodium chloride 0.9% injection	100 ml, 500 ml
NS - Sodium chloride 0.45% injection	500 ml
RL - Ringer lactate injection	500 ml
Multiple electrolytes "P" Dextrose injection	500 ml

Multiple electrolytes "G" Dextrose injetcion	500 ml
Multiple electrolytes "M" Dextrose injetcion	500 ml
Multiple electrolytes "E" Dextrose injetcion	500 ml
OSMOTIC DIURETIC	
Mannitol 10% injection	100 ml
Mannitol 20% injection	100 ml
ANTIAMOEBIC	
Metronidazole injection	100 ml
Metronidazole 0.2% Dextrose 5% injection	500 ml
Ornidazole infusion	100 ml
ANTIBACTERIAL	
Ciprofloxacin injection	100 ml
Ofloxacin infusion	100 ml
Levofloxacin infusion	100 ml
Gatifloxacin infusion 4mg/ml	100 ml
Moxifloxacin infusion	100 ml
Pefloxacin infusion 400mg/100ml	100 ml
OXAZOLIDINONES	
Linezolid I. V injection	300 ml
ANTIFUNGAL	
fluconazole i. v injection	100 ml
ANTIPROTOZOA	
Tinidazole I. V injection	100 ml
ANALGESIC -ANTIPYRETIC	
Paracetamol I. V injection	100 ml
STERILE WATER FOR INJECTION	
Sterile water for injection	5 ml
Sterile water for injection	10 ml
RESPULES	
Budesonide Formoterol	2ml/2.5ml
Budesonide respiratory suspension (0.5mg, 1.0mg)	2ml/2.5ml
Fluticasone + Salmeterol	2ml/2.5ml
Fluticasone propionate respiratory suspension (0.5mg, 2mg)	2ml/2.5ml
Ipratropium bromide + Fenoterol	2ml/2.5ml
Ipratropium bromiderespiratory suspension	2ml/2.5ml
Ipratropium bromide + Levosalbutamol respiratory solution	2ml/2.5ml

Ipratropium bromide 1.5mg + Levosalbutamol	2ml/2.5ml
Levosalbutamol respiratory solution (0.63mg, 0.31mg, 1.125mg)	2ml/2.5ml
Salbutamol respiratory solution	2ml/2.5ml
Salbutamol 2mg / 1mg + Budesonide 0.5 mg respiratory suspension	2ml/2.5ml
Sulbutamol 2mg + Budesonide 1mg respiratory suspension	2ml/2.5ml
Mometasone + Formoterol	2ml/2.5ml
Tiotropium respiratory suspension	2ml/2.5ml

INJECTABLES

LIQUID INJECTIONS

ADRENALINE INJ.	1MG/ML
ARTEMETHER INJ	80MG/ML
ALPHA BETA ARTEETHER INJ.	150MG/2ML
AMIKACIN SULPHATE INJ.	100MG / 2ML
AMIKACIN SULPHATE INJ.	250MG / 2ML
AMIKACIN SULPHATE INJ.	500MG / 2ML
ATROPINE SULPHATE INJ.	0.6MG/ML
BETAMETHASONE SODIUM PHOSPHATE INJ.	4MG/ML
BUPIVACAINE INJ. 20 ML	5MG/ML
BUPIVACAINE DEXTROSE INJ. 4 ML	5MG/ML and 80MG/ML
CHLOROQUINE PHOSPHATE INJ. 5ML	40MG/ML
CHLOROQUINE PHOSPHATE INJ. 30ML	40MG/ML
CHLORPHENIRAMINE MALEATE INJ.	10MG/ML
CHLORPROMAZINE INJ	25MG/ML
DEXAMETHASONE SODIUM PHOSPHATE INJ. 2ML	4MG/ML
DEXAMETHASONE SODIUM PHOSPHATE INJ. 10ML	4MG/ML
DEXAMETHASONE SODIUM PHOSPHATE INJ. 20ML	4MG/ML
DEXAMETHASONE SODIUM PHOSPHATE INJ. 30ML	4MG/ML
DIAZEPAM INJ.	5MG/ML

DICLOFENAC SODIUM, PITOFEONE
HCL FENPIVERINIUM BROMIDE INJ.

DICLOFENAC SODIUM 75MG/3ML +
PITOFEONE HCL 3.99MG/3ML +
FENPIVERINIUM BROMIDE 0.04MG/3ML

DICLOFENAC SODIUM INJ. 3ML
DICLOFENAC SODIUM INJ. 30ML
DICYCLOMINE HCL INJ.
EDARAVONE INJ. 20ML
ETAMISLATE INJ.

25MG/ML
25MG/ML
10MG/ML
1.5MG/ML
125MG/ML

ETOFYLLINE THEOPHYLLINE INJ.

ETOFYLLINE 84.7MG/ML +
THEOPHYLLINE 25.3 MG/ML

GENTAMYCIN SULPHATE INJ.10ML

10MG//ML

GENTAMYCIN SULPHATE INJ. 20ML

10MG//ML

GENTAMYCIN SULPHATE INJ. 30ML

10MG//ML

GENTAMYCIN SULPHATE INJ. 2ML

40MG/ML

GENTAMYCIN SULPHATE INJ. 10ML

40MG/ML

GENTAMYCIN SULPHATE INJ. 20ML

40MG/ML

GENTAMYCIN SULPHATE INJ.30ML

40MG/ML

GRANISETRON INJ.

1MG/ML

IRON DEXTRAN INJ. 2.5MG/5ML

100MG

HYOSCINE BUTYLBROMIDE INJ.

20MG/ML

LIGNOCAINE HCL INJ. 30ML

2%

LIGNCAINE WITH ADRENALINE INJ.
30ML

LIGNOCAINE HCL 21.3 MG +
ADRENALINE 0.005MG/ML

METOCLOPRAMIDE INJ.

5MG/ML

METHYL COBALAMIN INJ.

500MCG/ML

METHYL COBALAMIN INJ.

1000MCG/ML

METHYL COBALAMIN WITH VITAMINS

METHYL COBALAMIN 1000MCG/2ML+
VITAMIN B1 100MG/2ML, +VIT.B6
100MG/2ML+ NIACINAMIDE 100MG/2ML +
D-PANTHENOL 50MG/2ML

METHYL COBALAMIN WITH VITAMINS	METHYL COBALAMIN 1500MCG/2ML+ VITAMIN B1 100MG/2ML, +VIT.B6 100MG/2ML+ NIACINAMIDE 100MG/2ML + D-PANTHENOL 50MG/2ML
METHYL COBALAMIN WITH VITAMINS	METHYL COBALAMIN 1000MCG/2ML+VIT.B6 100MG/2ML+ NIACINAMIDE 100MG/2ML + D- PANTHENOL 50MG/2ML
METHYLERGOMETRIN INJ.	0.2MG/ML
NANROLONE DECANOATE INJ.	25MG/ML
NANROLONE DECANOATE INJ.	50 MG/ML
NORADRENALINE BITARTARATE INJ.	0.2%W/V
OXYTETRACYCLINE INJ.	50MG/ML
OXYTOCIN INJ.	5.I.U./ML
ONDANSETRON INJ.	2MG/ML
PARACETAMOL INJ.	150MG/ML
PENTAZOCIN LACTATE INJ.	30MG/ML
PIROXICAM INJ.	20MG/ML
PROMETHAZINE INJ.	25MG/ML
QUININE DI-HYDROCHLORIDE INJ.	300MG/ML
RANITIDINE HYDROCHLORIDE INJ.	25MG/ML
TRAMADOL HCL INJ. 1ML / 2ML	50MG/ML
TRIAMCINOLONE ACETONIDE INJ	25MG/ML
VITAMIN C VITAMIN B.COMPLEX COMBINATION FOR INJ.	5 ML
VITAMIN B-COMPLEX INJ.	B1- 10MG/ML + B2- 2MG/ML + B6- 2MG/ML + NIACINAMIDE 100MG/ML + D- PANTHENOL 5MG/ML
VITAMIN B-COMPLEX INJ.	B1- 10MG/ML + B2- 0.5MG/ML + B6- 1MG/ML + NIACINAMIDE 10MG/ML + D- PANTHENOL 1MG/ML
VITAMIN B-COMPLEX INJ.	B1- 100MG/2ML + B6- 100MG/2ML + NIACINAMIDE 100MG/2ML + B12- 1000MCG/2ML + D-PANTHENOL 50MG/2ML

VITAMIN B-COMPLEX INJ.	B1- 100MG/3ML + B2- 5MG/3ML + B6- 100MG/3ML + NIACINAMIDE 100MG/3ML + B12- 1000MCG/2ML + D-PANTHENOL 50MG/3ML
DRY INJECTION	
CHLORAMPHENICOL SODIUM SUCCINATE INJ.	1.0GM
HYDROCORTISONE SODIUM SUCCINATE INJ.	100MG/ 500MG
THIOPENTAL SODIUM INJ.	500MG/ 1.0GM
KANAMYCIN INJ.	500MG/ 750MG/1.0GM
METHYLPREDNISOLONE SODIUM SUCCINATE FOR INJ.	40MG / 80MG
STREPTOMYCIN SULPHATE INJ.	750MG / 1GM
CAPREOMYCIN SULPHATE INJ.	250MG / 500MG/ 1GM
CEPHALOSPORINS	
CEFAZOLIN SODIUM INJ.	1.0GM
CEFEPIME SULBACTAM FOR INJ.	1125 MG
CEFEPIME FOR INJ.	1.0GM
CEFOPERAZONE SULBACTAM FOR INJ.(1:1)	1.0GM/ 2.0GM
CEFOPERAZONE SULBACTAM FOR INJ.(2:1)	1.5GM/ 3.0G
CEFOPERAZONE TAZOBACTAM FOR INJ.	281.25MG/562.5MG/1125MG
CEFOPERAZONE FOR INJ	250MG/ 1.0GM
CEFOTAXIME SULBACTAM FOR INJ.	375MG/750MG/ 1.5GM
CEFOTAXIME SODIUM INJ.	125MG/250MG/500MG/ 1.0GM
CEFPIROME SULPHATE FOR INJ.	1.0GM
CEFTAZIDIME FOR INJ	250MG/ 1.0GM
CEFTRIAXONE SULBACTAM FOR INJ.	187.5MG/ 375MG/ 750MG/ 1.5GM
CEFTRIAXONE TAZOBACTAM FOR INJ.	281.25MG/562.5MG/1125MG
CEFTRIAXONE FOR INJ	125MG/250MG/500MG/1.GM
CEFTRIAXONE WITH LIGNOCAINE 2% FFS	1 GM
CEFUROXIME SODIUM INJ.	750MG/ 1.5GM
CEFEPIME TAZOBACTAM INJ	1125MG / 562.5MG / 281.25MG
CEFTAZIDIME TAZOBACTAM INJ.	1125MG / 562.5MG / 281.25MG
CEFTAZIDIME SULBACTAM INJ.	1500MG / 750MG / 375MG
BETA LACTAMS	

AMPICILLIN SODIUM INJ.	250MG/ 500MG / 1.0GM
AMPICILLIN SALBACTUM FOR INJ.	0.75GM / 1.5GM
AMPICILLIN CLOXACILLIN FOR INJ.	250MG/ 500MG / 1.0GM
AMOXYCILLIN SODIUM INJ.	250MG/ 500MG / 1.0GM
AMOXYCILLIN CLAVUNATE POTASSIUM FOR INJ.	150MG / 300MG/ 600MG/ 1.2GM
CLOXACILLIN SODIUM INJ.	250MG/ 500MG / 1.0GM
PIPERACILLIN TAZOBACTUM FOR INJ.	1.125GM / 2.25GM / 4.5GM
AMOXYCILLIN SALBACTUM INJ.	300MG / 3GM / 4.5GM
TAZOBACTAM SODIUM INJ	2.0GM / 1.0GM / 500MG
MEROPENEM FOR INJ.	500MG / 1GM
MEROPENEM SULBACTAM INJ.	1.5GM
IMEPENEM AND CILASTATIN FOR INJ.	1GM
LYOPHILIZED INJECTABLES	
Aceclofenac Injection	150mg
Acyclovir for Injection USP	250mg/vial 500mg/vial
Amphotericin B for Injection USP	50mg/vial 100mg/vial
Azithromycin for Injection	500mg/vial
Dobutamine for Injection USP	250mg/vial
Esomeprazole Sodium for Injection	40mg/vial
Famotidine Injection	20mg/vial 40mg/vial
Lansoprazole for Injection	30mg/vial
Prednisolone Sodium Phosphate Injection USP	30mg/ml
Methylprednisolone Sodium Succinate for Injection USP	40mg/vial,80mg/vial, 125mg/vial, 500mg/vial, 1gm/vial
Nicorandil for Injection	2mg/vial 48mg/vial
Omeprazole for injection	40mg/vial
Pantoprazole for Injection	40mg/vial
Pralidoxime Chloride for Injection USP	1mg/vial
R-Ondansetron Injection	2mg/ml
Rabeprazole Sodium for Injection	20mg/vial
Rifampicin for Injection	600mg/vial
Ropivacaine Injection	2mg/ml, 5mg/ml, 7.5mg/ml 10mg/ml
S-Bupivacaine Injection	2.5mg/ml, 5mg/ml, 7.5mg/ml
S-Ketamine Injection	5mg/ml 25mg/ml
Succinylcholine Chloride for Injection USP	100mg/vial, 500mg/vial

Vancomycin Hydrochloride for Injection USP	500mg/vial, 1gm/vial
Vecuronium Bromide for Injection	4mg/vial 10mg/vial
Voriconazole for Injection	20mg/vial
EYE / EAR DROP	
BORIC ACID + SODIUM CHLORIDE + NAPHAZOLINE HYDROCHLORIDE + ZINC SULPHATE + CHLORPHENIRAMINE MALEATE EYE DROPS	BORIC ACID 1.25%W/V + SODIUM CHLORIDE 0.05%W/V + NAPHAZOLINE HYDROCHLORIDE 0.056%W/V + ZINC SULPHATE 0.12% W/V + CHLORPHENIRAMINE MALEATE 0.01%W/V
CARBOXY METHYL CELLULOSE SODIUM & GLYCERIN EYE DROPS	CARBOXY METHYL CELLULOSE SODIUM 0.5%W/V + GLYCERIN 0.5%W/V
CARBOXY METHYL CELLULOSE SODIUM EYE DROPS	CARBOXY METHYL CELLULOSE SODIUM 0.5%W/V
CHLORAMPHENICOL EAR DROPS	5%W/V
CHLORAMPHENICOL EYE DROPS	0.5 % & 1% W/V
CIPROFLOXACIN EYE / EAR DROPS	0.3%W/V
DEXAMETHASONE & CHLORAMPHENICOL EYE / EAR DROPS	DEXAMETHASONE SODIUM PHOSPHATE 0.05%W/V + CHLORAMPHENICOL 0.1%W/V
DEXAMETHASONE & NEOMYCIN EYE / EAR DROPS	DEXAMETHASONE SODIUM PHOSPHATE 0.01%W/V + NEOMYCIN SULPHATE 0.5%W/V
DEXAMETHASONE SODIUM PHOSPHATE EYE DROPS	0.1%W/V
DICLOFENAC SODIUM EYE DROPS	0.1% W/V
GATIFLOXACIN & DEXAMETHASONE EYE DROPS	GATIFLOXACIN 0.3%W/V & DEXAMETHASONE PHOSPHATE 0.1%W/V
GATIFLOXACIN EYE DROPS	0.3%W/V
GENTAMICIN & DEXAMETHASONE EYE / EAR DROPS	GENTAMICIN 0.3%W/V + DEXAMETHASONE SODIUM PHOSPHATE 0.01%W/V
GENTAMICIN EYE/ EAR DROPS	0.3%W/V

MOXIFLOXACIN & DEXAMETHASONE EYE DROPS	MOXIFLOXACIN 5MG + DEXAMETHASONE EYE PHOSPHATE 1MG
MOXIFLOXACIN HYDROCHLORIDE EYE DROPS	MOXIFLOXACIN HYDROCHLORIDE 5MG/ML
NORFLOXACIN EYE / EAR DROPS	0.3%W/V
OFLOXACIN & DEXAMETHASONE EYE / EAR DROPS	OFLOXACIN 0.3%W/V + DEXAMETHASONE SODIUM PHOSPHATE 0.1%W/V
OFLOXACIN EYE / EAR DROPS	0.3%W/V
OLOPATADINE HYDRODHLORIDE EYE DROPS	OLOPATADINE HYDRODHLORIDE 1MG/ML & 2MG/ML
POLYVNYL ALCOHOL + CHLORBUTOL + POVIDONE EYE DROPS	POLYVINYL ALCOHOL 14MG + CHLORBUTOL 5MG + POVIDONE 6MG/ML
TOBRAMYCIN & DEXAMETHASONE EYE DROPS	TOBRAMYCIN 0.3%W/V& DEXAMETHASONE SODIUM PHOSPHATE 0.1%W/V
TOBRAMYCIN EYE DROPS	0.3%W/V
ATROPINE SULPHATE EYE DROPS	0.5% & 1.0% W/V
BETAMETHASONE EYE DROPS	0.1% W/V
MOXIFLOXACIN & KETOROLAC TROMETHAMINE EYE DROPS	MOXIFLOXACIN 5MG + KETOROLAC 5MG
POLYETHYLENE GLYCOL 400 & PROPYLENE GLYCOL EYE DROPS	POLYETHYLENE GLYCOL 0.4% + PROPYLENE GLYCOL 0.3%